Alternative MK3 Tractor Adapter Kit Part
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1 327401600 | OBSOLETE

2 327401700 | 48" STIFFENER WELDED ASSY

3 40503607 | BEARING HOUSING ASSY SHORT SHAFT

4 16928900 | 17.5" LEFT HAND BLADE 1 HOLE

5 16929000 |17.5" R HBLADE

6 08819901 | NEW PART NO: 08819900 DOME WASHER

7 14868900 | RUBBER FLAP (T/AXLE DEFLECTOR)

8 541113000 | SWEEPER & COMBI DECK FLAP STRIP

9 20869502 | 5"INTERNAL PULLEY/KEYWAY

10 | 30831500 | DECK BEARING HOUSING SLINGER 2005

11 | 541039100 | REAR DECK BRACKET

12 | 22928800 | GATES BB-136 BELT

13 | 16928900 | 17.5" LEFT HAND BLADE 1 HOLE

14 | 40503507 | DECK BEARING HOUSING ASSY LONG SHAFT
15 | 358098300 | DECAL DECK SAFETY DIAGRAM

16 | 183004200 | TR D 98 IDLER PULLEY SPACER

17 | 18831602 | NEW PART NO: 18831600 SPACER JOCKEY WHEEL
18 | 10811600 | BEARING (PTO HOUSING)

19 | 209044601 | NEW PART NO: 209044600 IDLER PULLEY
20 | 31351101 | NEW PART NO: 31351100 SWEEPER JOCKEY CAP
21 | 20811500 |PTO JOCKEY PULLEY (CAPITOL)

22 | 183853800 | UNIVERSAL JOCKEY PIVOT SPACER

23 | 301123800 | JOGGLED BELT RETAINING PULLEY BRACKET
24 | 183530500 | 36",38",42"HGM DECK DRIVE PULLEY SPA

25 | 20870202 | 7" DECK DRIVE PULLEY

26 | 149554900 | 50" DECK DIESEL ANTI SCALP WHEEL ARIEN

27 | 32731000 |BELT TENSION PLATE 96

28 | 183856000 | CASTER WHEEL SHAFT

29 | 088003700 | WASHER-M8X 21X 1.6

30 | 12860100 |RIVET 4.8 X 16MM ALLOY POP 1031-4816

31 | 09853401 |KEY-1/4SQ X1 1/4 AMERICAN SPEC ROUNDED
32 | 04920100 | M8 NYLOC NUT

33 | 07847600 | CIRCLIP 40MM

34 | 52936700 | OILITE BUSH -5/80D X 1/2ID X 1/2LONG

35 | 27111200 | DECK PAN TAB WASHER

36 | 088003800 | M8 INTERNALLY SERRATED SHAKEPROOF WASHER
37 | 02825900 |BOLT, M8 X 20MM

38 | 02886000 |M10 X 30S/SCREW BzP

39 | 028662600 | BOLT M8 X 55




40 | 018000600 | BOLT M8 X 60MM

41 | 018001700 | NEW PART NO: 018003200 ZINC PLATED BOLT
42 | 018001600 | NEW PART NO: 01935700 BOLT

43 | 02826000 |BOLT M8 X 25MM

44 | 25906200 | DECK TENSION SPRING

45 | 302012600 | OBSOLETE

46 | 148002500 | NEW PART NO: 148002502 48” DECK LID COVER
47 | 088002100 | 10MM STARLOCK WASHER

48 | 149497400 | UNIVERSAL DECK PULLEY COVER 2001

49 |307183100 | 36,38,42,48 1BS/38,44 D/PULLEY GUARD, 02
50 |301205000 |FRONT DECK SHIELD

51 | 12824400 |POP RIVET5MM X 10MM

52 | 22950500 |B61BELT

53 | 35803300 | RIDER DECK DANGER DECAL

54 | 08819500 | WASHER 5/16 T3 LP ZINC PLATED

55 | 049384100 | M10 LEFT THREADED LOCK NUT

56 | 10872600 |10MM ROD END

57 | 189546900 | 48 XRD DECK TENSIONER

58 | 04872100 | M10 LOCKNUT

59 | 189546300 | M10 L/H MATING PIECE - TENSIONER

60 |31338200 | DECKPUSH ROD PIN

61 | 088004500 | M10 X 24 X 2 TL WASHER

62 | 11836700 | RUECLIP

63 | 298124200 | OBSOLETE

64 | 298124400 | OBSOLETE

65 | 22949900 |B59 BELT




